
ENVIRONMENTAL REPORT

CHAPTER 3

PLANT DESCRIPTION

CCNPP Unit 3 © 2007-2012 UniStar Nuclear Services, LLC. All rights reserved.
COPYRIGHT PROTECTED

Rev. 8



3.0 PLANT DESCRIPTION

ER: Chapter 3.0 Plant Description

CCNPP Unit 3 3-1
© 2007-2012 UniStar Nuclear Services, LLC. All rights reserved.

COPYRIGHT PROTECTED

Rev. 8



3.1 EXTERNAL APPEARANCE AND PLANT LAYOUT

The site for the proposed nuclear power plant is the 2070 acre (838 hectares) Calvert Cliffs
Nuclear Power Plant (CCNPP) property located on the western shore of the Chesapeake Bay in
Lusby, Maryland. The terrain is flat to gently rolling with low to moderate relief as shown in
Figure 3.1-1. Ground surface elevations range from mean sea level (msl) to approximately 130
[...]
utilize seawater reverse osmosis technology. A membrane filtration system will pre-treat feed
to the reverse osmosis equipment. The makeup water serves to replenish water losses due to
cooling tower evaporation and drift at a rate of 566 gpm (2,142 lpm) and 2 gpm (8 lpm) ,
respectively. The remaining water is released to the Chesapeake Bay as ESWS cooling tower
blowdown at an average rate of 61 gpm (231 lpm). For normal operation, desalinated water
consumption will average approximately 3.5 E+07 gallons per month (1.3 E+08 liters per

ER: Chapter 3.0 Plant Water Use

CCNPP Unit 3 3-17
© 2007-2012 UniStar Nuclear Services, LLC. All rights reserved.

COPYRIGHT PROTECTED

Rev. 8



month). Consumptive rates should not vary during dry periods. During normal plant
shutdown/cooldown, when all four trains of the ESWS are operating , peak water demand will
be 1,490 gpm (5,640 lpm). The maximum water flow will be provided by the Desalinization
Plant and from water stored in the desalinated water storage tanks. Peak water demand will
only be for a short period of time. Any shortfall in demand will be provided by onsite stored
water tanks.

The ESWS cooling towers are connected to the remainder of the ESWS through intake and
discharge paths. The ESWS takes suction from the ESWS cooling tower basins and cools the
Component Cooling Water System (CCWS) heat exchangers. The CCWS is a closed-loop
cooling water system that in conjunction with the ESWS provides a means to cool the reactor
core, removing heat generated from plant essential and non-essential components connected
to the CCWS.

During a design basis accident, Chesapeake Bay water will provide safety-related makeup
water for the ESWS cooling tower, for the UHS functions.However, since the consumptive rate
for accidents is not associated with normal modes of plant operation, this rate is not shown on
the water use diagram, Figure 3.3-1.

Sustained desalinated water demand for power plant makeup is 183 gpm (693 lpm) and
includes water supplies for the Demineralized Water Distribution System, the Potable and
Sanitary Water Distribution System, the Fire Water Distribution System and floor wash drains.
The Demineralized Water Distribution System produces and delivers demineralized water to
consumers in the power plant that need high quality, non-safety makeup water. Except for
containment isolation, the Demineralized Water Distribution System interfaces are
non-safety-related. Under normal system operation, water consumption by the Demineralized
Water Distribution System is 80 gpm (303 lpm). During normal shutdown/cooldown
conditions, water consumption is also anticipated to be approximately 80 gpm (303 lpm).
During normal plant operation, the Potable and Sanitary Water Distribution System supplies
consumers with pre-treated water (i.e., Drinking Water Supply) at an average rate of 93 gpm
(352 lpm). Due to potential surges in demand, water consumption during normal shutdown/
cooldown conditions is anticipated to be 216 gpm (818 lpm). The system provides water for
human consumption and sanitary cleaning purposes, and can be used by other systems as a
water source. The Potable and Sanitary Water Distribution System is not connected with any
radioactive source or other system which may contain substances harmful to the health of
personnel. Failures in the Potable and Sanitary Water Distribution System will have no
consequences on plant operation or safety functions. Similarly, the Fire Water Distribution
System is classified as a non-safety system. It is required to remain functional following a plant
accident, to provide water to hose stations in areas containing safe shutdown equipment.
Water consumed by the Fire Water Distribution System during normal conditions is required
to maintain system availability. The maximum consumptive rate accounts for system
actuation. During normal operation, water consumed by the Fire Water Distribution System is
due to system leakage and periodic testing. The maximum consumptive rate is based on
meeting the National Fire Protection Association (NFPA)’s requirements for replenishing fire
protection water storage. The average and maximum flows for powerplant floor wash drains
are anticipated to be the same.

Miscellaneous low volume waste and treated radwaste generated by the power plant and
sanitary waste treated by the Sanitary Waste Water Treatment Plant are returned to the bay at
a combined average rate of 143 gpm (541 lpm). This equates to an average consumptive rate
of 40 gpm (151 lpm) for power plant, or 1.7 E+06 gallons per month (6.5 E+06 liters per

ER: Chapter 3.0 Plant Water Use

CCNPP Unit 3 3-18
© 2007-2012 UniStar Nuclear Services, LLC. All rights reserved.

COPYRIGHT PROTECTED

Rev. 8



month). As previously stated, water consumption should not vary during drought conditions
since the Chesapeake Bay provides water for the Desalinization Plant. Also, as previously
stated, there will be no high water limit due to storm surges. Maximum water flow required for
power plant makeup during normal shutdown/cooldown conditions is 926 gpm (3,505 lpm).

In addition to providing makeup water for the ESWS cooling towers and makeup water for the
power plant, the average and maximum additional capacity usage rate for the Desalination
Plant is anticipated to be 413 gpm (1,563 Ipm). Additional capacity is allotted for other
potential usage.

Prior to discharge into the Chesapeake Bay, CWS cooling tower and ESWS cooling tower
blowdown, and miscellaneous low volume waste are directed to the Waste Water Retention
Basin. Wastes resulting from the Desalination Plant’s membrane filtration and reverse osmosis
equipment will also collect in the Waste Water Retention Basin. The Waste Water Retention
Basin serves as an intermediate discharge reservoir. During plant startup, startup flushes and
chemical cleaning wastes will first collect in temporary tanks or bladders, and will then be
discharged into the Waste Water Retention Basin. Waste Water Retention Basin effluents and
treated sanitary waste and liquid radwaste collectinthe seal well. The seal well is a collection
point for all effluents prior to their discharge into the Chesapeake Bay.

Total water demand for the Chesapeake Bay during normal operations is 41,095 gpm (155,563
lpm). From this total, 21,019 gpm (79,566 lpm) is returned to the bay from the sealwell . The
remaining 20,076 gpm (76,010 lpm) is primarilyattributed to the CWS and ESWS cooling
towers evaporation and drift losses.

Section 2.3.2 provides a discussion of permitted activities associated with plant water
consumption. Section 4.2 provides a discussion of limitations and restrictions on water
consumption during construction activities.

3.3.2 Water Treatment

Water treatment will be required for both influent and effluent water streams. Considering
that the cooling water source for CCNPP Unit 3 is the same as that for CCNPP Units 1 and 2,
cooling water treatment methodologies for CCNPP Unit 3 will be similar. However, since
desalinated water will provide water for CCNPP Unit 3 operations, in lieu of groundwater used
by CCNPP Units 1 and 2, fresh water treatment methodologies will differ between the two
plants. As previously noted, the source of fresh water for CCNPP Unit 3 will be desalinated bay
water. Table 3.3-2 lists the principal water treatment systems and treatment operating cycles.
The types, quantities and points of chemical additives to be used for water treatment are also
indicated.

The Circulating Water Treatment System provides treated water for the CWS and consists of
three phases: makeup treatment, internal circulating water treatment and blowdown
treatment. Makeup treatment will consist of a biocide (i.e., sodium hypochlorite) injected into
Chesapeake Bay water influent during spring, summer and fall months to minimize marine
growth and control fouling on heat exchanger surfaces. Treatment will improve makeup water
quality. Similar to CCNPP Units 1 and 2, an environmental permit to CWS operate this
treatment system will be obtained from the State of Maryland. For prevention of legionella,
treatment for internal circulating water components (i.e., piping between the CWS Makeup
Water Intake Structure and condensers) may utilize existing power industry control techniques
consisting of hyperchlorination (chlorine shock) in combination with continuous or
intermittent chlorination at lower levels, biocide and scale inhibitor addition. Blowdown

ER: Chapter 3.0 Plant Water Use

CCNPP Unit 3 3-19
© 2007-2012 UniStar Nuclear Services, LLC. All rights reserved.

COPYRIGHT PROTECTED

Rev. 8



treatment will depend on water chemistry, but is anticipated to include application of a
biocide (i.e., sodium hypochlorite), dechlorination (i.e., sodium bisulfite) and scale inhibitor
(i.e., dispersant) to control bio-growth, reduce residual chlorine, and protect against scaling,
respectively. Since, seawater has a tendency to foam due to the presence of organics, a small
amount of antifoam may also be added to blowdown.

ESWS cooling tower water chemistry will be maintained by the ESWS Water Treatment System,
which is a nonsafety-related system designed to treat desalinated water for normal operating
conditions and normal shutdown/cooldown. Treatment of system blowdown will also control
the concentration of various chemicals in the ESWS cooling water. During design basis
accident conditions, the ESWS Water Treatment System is assumed to be non-operational.

Desalinated water will be treated by the Demineralized Water Treatment System, which
provides demineralized water to the Demineralized Water Distribution System. During normal
operation, demineralized water is delivered to power plant systems. Treatment techniques will
meet makeup water treatment requirements set by the Electric Power Research Institute and
include the addition of a corrosion inhibitor(s), similar to the Service Water System for CCNPP
Units 1 and 2 which uses demineralized water.

The Drinking Water Treatment System, which supplies water for the Potable and Sanitary
Distribution System, will treat desalinated water so that it meets the State of Maryland’s
potable (drinking) water program and standards by U.S. EPA for drinking water quality under
the National Primary Drinking Water Regulation (NPDWA) and National Secondary Drinking
Water Regulation (NSDWA). The system will be designed to function during normal operation
and outages (i.e., shutdown). However, treatment of desalinated water for the Fire Water
Distribution System is not anticipated.

Liquid wastes generated by the plant during all modes of operation will be managed by the
Liquid Waste Storage System and the Liquid Waste Processing System. The Liquid Waste
Storage System collects and segregates incoming waste streams between radioactive and
non-radioactive sources, provides initial chemical treatment of those wastes, and delivers
them to one or another of the processing systems. The Liquid Waste Processing System
separates waste waters from radioactive and chemical contaminants. The treated water is
returned to the Liquid Waste Storage System for monitoring and eventual release. Chemicals
used to treat waste water for both systems include sulfuric acid for reducing pH, sodium
hydroxide for raising pH and an anti-foaming agent, complexing agent and/or precipitant for
promoting settling of precipitates.

The Waste Water Treatment Plant System will be used to treat sewage for CCNPP Unit 3. This
treatment system removes and processes raw sewage so that discharged effluent conforms to
applicable local and state health and safety codes, and environmental regulations. Sodium
hypochlorite (chlorination) is used to disinfect the effluent by destroying bacteria and viruses
and sodium thiosulfate (de-chlorination) reduces chlorine concentration to a specified level
before final discharge. Soda ash (sodium bicarbonate) is used for pH control. Alum and
polymer are used to precipitate and settle phosphorus and suspended solids in the alum
clarifier; polymer is also used to aid flocculation. The solids are shipped offsite to a permitted
sanitary treatment facility.

Effluents from water treatment systems discharged to the Chesapeake Bay will meet chemical
and water quality limits established in the National Pollutant Discharge Elimination System

ER: Chapter 3.0 Plant Water Use

CCNPP Unit 3 3-20
© 2007-2012 UniStar Nuclear Services, LLC. All rights reserved.

COPYRIGHT PROTECTED

Rev. 8



(NPDES) permit for CCNPP Unit 3. Section 5.2 provides a discussion on effluent limitations and
permit conditions.

ER: Chapter 3.0 Plant Water Use

CCNPP Unit 3 3-21
© 2007-2012 UniStar Nuclear Services, LLC. All rights reserved.

COPYRIGHT PROTECTED

Rev. 8



Table 3.3-1— Anticipated Water Use
(Page 1 of 2)

Water Streams
Average Flow a

gpm (lpm)
Maximum Flow b

gpm (lpm)

Chesapeake Bay Water Demand for Desalinizationc,d 3,063 (11,595) 3,063 (11,595)

Membrane Filtration (Backwash) 306 (1,158) 306 (1,158)

Reverse Osmosis 2,757 (10,437) 2,757 (10,437)

Reverse Osmosis Reject e, 1,532 (5,799) 1,532 (5,799)

Essential Service Water System/Ultimate Heat Sink (UHS) System
Makeup e,f

629 (2,381) 1,490 (5,640)

UHS Cooling Tower Evaporationl 566 (2,142) 1,364 (5,163)

UHS Cooling Tower Drift 2 (8) 4 (16)

UHS Cooling Tower Blowdown 61 (231) 122 (461)

Power Plant Makeup 183 (693) 926 (3,505)

Demineralized Water Distribution System 80 (303) 80 (303)

Potable and Sanitary Water Distribution System k 93 (352) 216 (818)

Plant Usersk 93 (352) 216 (818)

Non-Plant Usersg 0 (0) 0 (0)

Fire Water Distribution System h 5 (19) 625 (2,365)

Floor Wash Drains 5 (19) 5 (19)

Additional Capacity 413 (1,563) 413 (1,563)

Chesapeake Bay Water Demand 41,095 (155,563) 47,383 (179,365)

Desalinization Plant 3,063 (11,595) 3,063 (11,595)

Circulating Water System 38,032 (143,968) 44,320 (167,770)

Circulating Water System Cooling Tower Evaporation 19,016 (71,984) 22,160 (83,885)

Circulating Water System Cooling Tower Drift i 39 (148) 39 (148)

Circulating Water System Cooling Tower Blowdown 18,977 (71,836) 22,121 (83,737)

Effluent Discharge to Chesapeake Bay from Seal Wellm 21, 019 (79,566) 24,363 (92,224)

Seal Well 21,019 (79,566) 24,363 (92,224)

Waste Water Retention Basin Discharge 20,915 (79,172) 24,136 (91,364)

Miscellaneous Low Volume Waste 39 (148) 55 (209)

UHS Cooling Tower Blowdown 61 (231) 122 (461)

Circulating Water System Cooling Tower Blowdown 18,977 (71,836) 22,121 (83,737)

Desalinization Plant Waste 1,838 (6,957) 1,838 (6,957)

Membrane Filtration 306 (1,158) 306 (1,158)

Reverse Osmosis Reject e 1,532 (5,799) 1,532 (5,799)

Start-up Temporary Storage Discharge j --- ---

Trash Screen Cleaning Water Discharge j --- ---

Treated Sanitary Waste 93 (352) 216 (818)

Treated Liquid Radwaste 11 (42) 11 (42)

ER: Chapter 3.0 Plant Water Use

CCNPP Unit 3 3-22
© 2007-2012 UniStar Nuclear Services, LLC. All rights reserved.

COPYRIGHT PROTECTED

Rev. 8



Table 3.3-1— Anticipated Water Use
(Page 2 of 2)

Water Streams
Average Flow a

gpm (lpm)
Maximum Flow b

gpm (lpm)

Notes:

a. Average flow represents the expected water consumptive rates and returns for nrmal plant operating conditions.

b. Maximun flow represents water consumptive rates and returns during normal shutdown/cooldown.

c. The source for freshwater is desalinated Chesapeake Bay water.

d. Maximum flow of 3,063 gpm (11,595 lpm) will be provided to the Desalinization Plant, which produces 1,225 gpm (4,637
lpm) of fresh water. Maximum fresh water demand will be met with Desalinization Plant makeup of 1,225 gpm (4,637 lpm)
plus water stored in the desalinated water storage tanks.

e. The desalinated water demand of 3,063 gpm (11,595 lpm) is based on 40% recovery for the preliminary design of the
Desalinixzation Plant. Influent flow to the reverse osmosis (RO) process equipment is 3, 063 gpm (11,595 lpm). Backwash of
the membrane fioltration results in 306 gpm (1,158 lpm) of membrane filter reject flow. Assuming 40% recovery from the